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Parts List for D27113 TABLE TOP MITRE SAW 1

Item Part Number Qty Part Description General Description Other Info Repair Inst Markets

101 860085-19 1 SCREW M8X25   No

102 N140117 1 BASE SA   No

103 153612-00 4 FOOT   No

104 98093-76 1 SCREW Pan HD M4 x 10   No

105 N140118 1 GUARD SA   No

108 330045-23 4 SCREW.SPECIAL M6X16 T30   No

110 N053752 1 SPRING TORSION   No

111 153639-00 1 SCREW   No

120 N140119 1 TRUNNION   No

121 391346-00 2 SCREW M6 x 25 T30   No

122 N056425 1 DUST PORT   No

124 395382-01 1 SCREW M5X16   No

125 397080-00 1 HANDLE   No

126 397089-00 1 NUT   No

128 612008-00 1 SCREW M8x30 Patch Lock   No

140 N083191 2 BUSH   No

141 N170479 1 LOCKING PIN   No

142 949746-02 1 O RING   No

144 860092-00 1 NUT M6   No

147 98105-03 4 SCREW M8 X 25  T40   No

148 N140120 1 BACK FENCE   No

149 N140121 1 FENCE   No

161 653947-00 1 KNOB   No

162 N065550 1 SCALE MITRE   No

163 638875-00 1 BOLT   No

164 N065549 1 POINTER   No

165 249233-00 2 WASHER   No

166 98093-76 2 SCREW Pan HD M4 x 10   No

167 860092-05 1 NUT M8   No

168 613270-00 2 WASHER   No

169 153781-00 2 WASHER   No

170 N140122 1 CLAMP SA   No

180 330045-06 2 SCREW   No
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Parts List for D27113 TABLE TOP MITRE SAW 1
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181 N045946 1 INSERT   No

183 398693-00 1 POINTER   No

184 145439-10 1 KNOB   No

185 146733-00 1 CLAMP   No

186 391357-00 1 CLAMP   No

187 330045-55 4 SCREW METAL THD FORM   No

188 148611-00 1 COVER                       No

189 146745-00 1 SPRING   No

190 330045-23 1 SCREW.SPECIAL M6X16 T30   No

191 604987-00 2 SCREW   No

192 391292-01 1 DETENT   No

193 N140123 1 TABLE ROTARY   No

194 640146-00 2 PAD   No

195 860093-07 2 SCREW M8 x 20   No

196 147107-02 1 KNOB LOWER   No

197 630068-00 1 SUPPORT   No

198 330045-55 1 SCREW METAL THD FORM   No

199 630085-00 1 GRIP   No

210 N095523 1 GUARD UPPER   No

211 612282-00 1 SCREW M8 - SHOULDER SCREW   No

212 330045-23 3 SCREW.SPECIAL M6X16 T30   No

213 860083-15 1 NUT M8   No

214 N095520 1 RIVING KNIFE   No

220 860084-24 4 SCREW   No

221 860074-02 4 WASHER                       No

222 330045-32 2 SCREW M8X20 T40   No

223 N114229 1 TABLE   No

224 637807-00 1 SCALE   No

225 N142445 1 LED LIGHT   No

226 330045-55 2 SCREW METAL THD FORM   No

227 N052767 1 GUARD REAR   No

228 N142446 1 GUARD SA   No

229 98093-76 5 SCREW Pan HD M4 x 10   No
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230 330013-02 2 SCREW                       No

231 330045-55 2 SCREW METAL THD FORM   No

235 391358-01 1 HOLDER   No

236 860094-02 3 SCREW M4 x 8   No

237 860610-01 1 PUSHROD                       No

238 N054742 1 COLUMN   No

239 153781-00 1 WASHER   No

240 606362-01 1 BUSHING   No

241 N082707 1 WEDGE   No

242 N124653 2 SCREW   No

245 860092-05 1 NUT M8   No

246 941756-00 2 KNOB                       No

248 639383-00 1 SPACER   No

249 633290-04 1 SPRING TORSION   No

250 642980-00 1 SPACER   No

251 N144184 1 FOLLOWER   No

255 153655-00 1 WASHER   No

256 397128-00 1 PIVOT SHAFT   No

257 153639-00 1 SCREW   No

258 637193-00 1 LEVER   No

259 637289-00 1 SPRING   No

260 949894-02 2 SCREW   No

265 637338-00 1 LEVER LOCK   No

266 605794-00 1 LEVER LOCK   No

268 605795-00 1 CLEVIS PIN   No

269 605798-00 1 POINTER   No

270 605796-00 1 BRACKET   No

275 392948-00 1 WASHER CLAMP   No

276 612008-00 1 SCREW M8x30 Patch Lock   No

277 862427-00 1 KNOB                       No

278 637805-00 1 PLATE   No

279 634738-00 1 BRACKET   No

280 637806-00 1 FENCE   No
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285 869231-04 1 FENCE SA   No

286 385567-03 1 KEY TX30 6.0mm   No

287 385567-04 1 KEY T40   No

288 330045-33 1 SCREW M8X30 T40   No

289 385756-01 1 BUSH   No

290 624195-01 1 BRACKET   No

291 N142447 1 ARM   No

292 N144183 1 STUD   No

293 150075-00 2 SCREW M6 x 10   No

295 330045-13 1 SCREW M5 x10mm  - T25   No

296 625857-00 1 SCREW.SPECIAL   No

297 330045-15 3 SCREW   No

298 N052443 1 COVER   No

310 641845-00 1 BRAND LABEL   No

312 647776-00 1 BLADE BOLT M8 X 20 LH T40   No

313 604765-00 1 CLAMP OUTER   No

314 616319-00 1 WASHER INNER CLAMP   No

314 N186624 1 INNER FLANGE SA   No

315 N186624 1 INNER FLANGE SA   No

315 N186624 1 INNER FLANGE SA   No

316 395382-01 3 SCREW M5X16   No

317 N052765 1 GEARCASE COVER   No

318 616979-01 1 O RING 72.76 x 1.78   No

319 330003-69 1 BEARING 17x40x12 Typ 6203   No

320 939625-00 2 WASHER   No

325 330045-49 2 SCREW T25   M5 x 12   No

326 949702-19 1 SCREW   No

328 N142448 1 GEAR & SPINDLE SA   No

329 386780-00 1 BEARING   No

330 930098-00 1 RETAINER   No

335 696519-00 1 RING   No

336 391375-00 1 BAFFLE FAN   No

337 330003-13 1 BEARING 6202 2RS1 LHT23   No
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338 N089113 1 LOWER HANDLE   No

339 860094-10 1 SCREW   No

340 326057-00 1 TERMINAL BLOCK   No QS

341 650889-00 1 BUSHING   No

342 N142449 1 SA POWER SUPPLY   No

343 N089115 1 COVER   No

345 N089114 1 HANDLE COVER   No

346 330013-13 10 SCREW   No

347 330120-00 1 CORDSET (EURO)   No QS

348 615851-00 1 BUSHING   No

349 330045-08 1 SCREW M4X25 T20   No

350 868320-00 1 COVER   No

350 653767-00 1 FELT   No

351 N060327 1 SWITCH   No QS

352 650855-00 1 FELT   No

353 393071-00 1 PLATE   No

355 98094-56 4 SCREW M5*55   No

356 860073-07 1 WASHER M6 M6   No

357 N052769 1 BRACKET   No

358 868082-00 1 SPRING                       No

359 650846-00 1 LOCK PIN   No

360 653767-00 1 FELT   No

361 860322-00 1 CIRCLIP                       No

367 N102137 1 SET OF LEAD WIRES 230V   No QS

368 N141826 1 CAPACITOR SA   No QS

370 391933-00 1 END CAP   No

371 610722-00 1 LABEL   No

372 650828-00 1 BRACKET   No

373 391317-00 1 FIELDCASE   No

374 659512-00 1 BRUSH PAIR   No

375 N142440 1 BRUSH HOLDER SA   No

376 330019-19 2 SCREW 4.55 * 60 T20   No

377 N142441 1 FIELD 230V   No QS
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378 145312-00 2 PLUG   No

379 N110359 1 BEARING   No

379 N110359 1 BEARING   No

380 N142443 1 ARMATURE 230V Inc 330,337,379   No QS

381 N136387 1 LABEL XPS   No

385 N154416 2 WASHER   No

386 N052766 1 LINK   No

387 N045949 1 GUARD   No

388 N045948 1 GUARD   No

389 146774-00 2 ROLLER   No

390 604728-00 2 LOCKING RING   No

391 629745-00 1 CIRCLIP   No

392 N110617 1 SPRING   No

394 860093-10 1 SCREW   No

396 146740-02 1 SLEEVE   No

397 860073-01 1 WASHER                       No

398 949719-04 1 BEARING 625 2RS   No

801 790206-00 1 GREASE 170 Grams   No

821 N102177 1 RATING PLATE   No QS
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